DEXTER.

USE THE BLUE TABS LOCATED ON THE
RIGHT AND LEFT SIDES OF THE FOLLOWING
DOCUMENT TO ADVANCE TO EACH SECTION.

8533-105-001 3/22



)
&5
=
<
. . (9]
Kits, Assemblies, & Common Parts -
N
i3
Description Part Number QTY Q
LINER-BAFFLE,RIGHT(DDAD30),PTD 9354-011-002
LINER-BAFFLE,LEFT(DDAD30),PTD 9354-012-002 IAERTT IR
Kit - Make-Up Air, T-30 SWD 9732-333-001 STACK WABHER f DRYER
Kit - 9568-015-001 w/ bearings & tolerance ring 9732-330-001
Emergency Stop Button Kit w/ button & switch Assy 9732-223-002
oo LP to Natural Conversion Kit for White Rodgers 9732-142-004
3
5 (o) Kit - 8650-012-004 Lock with spacer 9732-344-002
3 ‘2 Temperature Probe 9501-010-002
:; % Controls Blue 9857-199-002
S E Controls Black 9857-199-004
=]
S~ Coin Drop 9021-094-001
@ o Optical Switch 9801-099-001
Coin Drop Screws 9545-053-002
Ignition Control Box 9857-182-001
Electrode Assembly 9875-002-003
Hi-Limit Thermostat 9576-203-002
E Overtemp Thermostat 9576-207-008
s 3 Fuseholder 9200-001-002
0
9 @ Fuse 8636-018-001
[T}
Relay 5192-299-002
< Transformer 8711-007-002 i
(=]
=4 Lint Screen without Front 9805-029-002
§ Airflow Switch 9539-461-009
< Door Switch 9539-487-001
Motor Belt 9040-077-001
Tumbler Belt 9040-073-009
Tension Arm Complete Assembly 9861-022-001
Spider/Trunnion 9568-015-001 - -
Door Handle 9244-093-001 e‘ t I o n -

Dryer Parts Data
SWD

2 Part # 8533-105-001 3/22 Part # 8533-105-001 3/22 3



MaDryer Cabinet Group Cabinet Group
2 E = : 2,3
= Description T-30 SWD QTY ’
a3l 1 | Panel Assy., Front- Upper (SS) 9989-602-001 1
* | Insulation Front Panel, half moon (top) 9277-063-001 1 e a
* | Insulation Front Panel, half moon (bottom) 9277-063-002 1 SEAUGK WASHER [-DRYER .£5nr > 7
2 | Screw, FLHDCR, 108 x 1 9545-008-014 4 &5
3 | Washer, Finish, #10 8641-585-001 4 e
* | Nut, Spring 8640-399-001 4
* | Hinge ,Backup Plate 9982-386-001 1
* | Screw, Countersink, 10-32X 1/2 9545-012-003 2
4 | Strap, Hinge (SS/Black) 9544-072-002 2
* | Screw, Hinge to Panel 9545-012-028 4
_E % * | Door Assy., Loading Complete-SS 9960-256-034 1
§ Icl * |Door Assy., Loading Complete-Chrome/BLK/SS 9960-256-035 1
:;% 5 | Door Assy., Loading-SS(ring only) 9960-255-008 1
£ § 5 | Door Assy., Loading-Chrome(ring only) 9960-255-016 1
§ ; 6 |Plate Assy., Hinge (SS) 9982-280-012 1
* | Screw, Hinge to Door 9545-012-015 4
* | Nut, Hinge to Door 8640-413-002 4
* | Cover, Hinge Plate 9074-341-002 1
* | Screw, Phillips-10B x 3/8 9545-008-010 2
- 7 | Glass, Door 9212-002-003 1
'_§ 5 8 | Gasket, Glass Black 9206-413-001 1
§ =l * | Support, Door Glass 9548-117-000 1
- * | Tool Install Dryer Door Gasket 8545-064-001 1
5 9 | Gasket, Outer Rim Black 9206-420-003 1
.g § 10 | Handle, Loading Door 9244-093-001 1 DRYER 3:9
U * [ Screw, Handle 1/4-20 x 3/8 9545-018-017 2
< 11 | Stud, Door Catch, 7/8 9531-033-002 1
12 | Nut, Hex 8640-413-001 1
13 | Nut, Acorn 8640-413-003 1
14 | Catch, Loading Door 9086-015-002 1
15 | Pop Rivet for mtg. catch 8638-190-009 2
16 | Screw, Door to Hinge Strap (Special Black Type) 9545-052-001 1
17 | Washer, Fiber 8641-436-003 1 15
18 | Acceptor, Coin 9021-094-001 1
* | Retainer, Coin Acceptor 9486-145-001 2
19 | Screw, 4Bx5/8ss, T10 9545-053-002 4
1

Switch, Optical

9801-099-001

Cabinet Touch Up Paint (White)

9472-001-013

Part # 8533-105-001 3/22

Part # 8533-105-001 3/22



Cabinet Group Continued

()]
L)
r£8Dryer Cabinet Group s 3
= )
. § Key Description T-30 SWD e
< 20 | Escutcheon, SWD, Dryer Coin 9994-041-001 1
DEXTER 21 | Trim, Overlay Blue 9435-055-002 3
STACK WASHER / DRYER ..Srmaams 21 | Trim, Overlay Black 9435-055-001 o
22 * | Screw, #4-40 x 3/16 9545-020-009 13 R
22 22 | Nameplate Stack Dryer Express Blue 9412-202-002 1 o
22 | Nameplate Stack Dryer Express Black 9412-202-001 1
Lint Drawer Assembly Blue 9866-004-001 1
Lint Drawer Assembly Black 9866-004-003 1
Drawer, Front 9974-010-001 1
e Washer, Flat, #10 8641-581-006 2
£3 Washer, Curved-Spring 8641-569-004 2
36 Nut, 10-32 8640-413-007 2
’;% Overlay Trim, Lint Drwr-Blue 9435-003-009 1
£ § Overlay Trim, Lint Drwr-Black 9435-003 1
§ ; Felt Seal (back of lint screen assembly) 9532-074-003 1
Lint Screen Assembly ONLY (no front) 9805-029-002 1
Replaceable Lint Screen Only 9555-057-009 1
Lock and Key, Lint Drawer 8650-012-004 1
Key 6101 only 6292-006-010 1
= Cam, Lock 9095-043-001 1
'_§ g Lint Screen Strap Hold Down Screws 10Bx 1/4 9545-008-001 14
a9 Controls Assy, 24VAC, Blue 9857-199-002 1
“ )6 Controls Assy, 24VAC, Black 9857-199-004 1
= Harness, Electronic Control 9627-913-002 1
e | DRYER 3:w
S8 25 Lock and Key, Control 8650-012-003 1
o8 Cam, Lock 9095-041-001 1
< Key only 6324 6292-006-007 1
Sensor Temp Control 9501-010-001 2
Harness, Main 9627-913-003 1
21 Wire Nut Connector Grey 8640-276-002 4
Cover, Cabinet (Top) 9074-365-001 1
Insulation Cabinet Cover 9277-041-011 1
Stack Dryer Trunion Puller 9732-243-002 1
Vault, Coin Box 9942-028-005 1
Screws, Mounting-Coin Vault 9545-008-024 2
Coin Box Assy, Small Blue 9807-099-001 1
Coin Box Assy, Small Black 9807-099-003 1
X

Nut, Elastic Stop

8640-413-004

Part # 8533-105-001 3/22

Part # 8533-105-001 3/22



Kits &
Assemblies

Electrical

Bearing Housing
& Tumbler Group

Box

Acceptor

U

Key Description Part Number (047

ryer Back Panels and Guards

1 | Guard, Drive 9208-124-001 1
2 | Screw, 10AB x 3/8 9545-008-024 18
3 | Panel, Drive Guard, 9208-123-001 1
4 | Guard-Small, upper 9208-074-001 1
5 | Warning, Lable 8502-763-001 1
6 | Lable, Instructions 8502-645-001 1
7 | Lighting and Clearence, Label 8527-112-001 1
8 | Duct, Transition 9109-129-001 1
9 | Door, Cover-Control Box 9108-141-001 1
10 | Guard Side, RH 9208-141-001 1
* | Cabinet, Cover 9074-365-001 1

Insulation 9277-041-011 1
11 | Shield-Burner Inlet 9550-173-001 1
* | Wiring Diagram & Schematic 9506-826-001 1
* | 6" Slide Open Clean Out Duct (Optional) 9973-035-001 1

Part # 8533-105-001 3/22

Air Flow Switch Assembly

Key Description T-30 SWD QTY
* | Air Flow switch Assy 9801-095-001 2
1 | Bracket-Airflow switch 9029-174-001 2
2 | Shield-Switch 9550-169-003 2
3 | Switch-Micro 9539-461-009 2
4 | Nut-Twin, 4-40 8640-401-001 2
5 | Screw-.625, 4-40 9545-020-001 2
6 | Actuator-Air Flow Switch 9008-007-001 2
7 | Pin-Cotter, .09375x.75 9451-169-002 2
8 | Screw, 10AB x 3/8 9545-008-024 3
* | Harness Assembly, Overtemp/Airflow 9627-861-001 1

Part # 8533-105-001 3/22

syed

ul
(=]
= o
N
=
<
o
=




Kits &
Assemblies

Electrical

10

Q.
£3
gh
o9
I o
o
EE
=3
=
[}

0 J

Box

Acceptor

ES

Dryer Burner Housing Group

Key Description
Housing Assembly, Burner (All sheet metal parts not

T-30 SWD

9803-220-001

QTY

listed)
1 | Service Burner Plate Front 9452-730-001 1
2 | Screw, 10B X 1/4” 9545-008-001 4
3 | Service Plate baffle Recirculation Chamber Clean Out 9452-729-001 1
4 | Screw, 10B x 3/8" 9545-008-006 6
5 | Angle, Burner Support 9003-220-001 1
* | Screw, 10B x 3/8” 9545-008-006 2
6 | Burner, Main 9048-020-001 2
* | Screw 10AB x 3/8” 9545-008-006 2
* | Panel, Back Burner Housing 9454-816-001 1
7 | Electrode Assy, Ignition 9875-002-003 1
8 | Screw, Electrode Mtg 8B x 1/4” 9545-045-001 2
9 | Valve, Gas Shut Off (Optional) 9379-196-001 1
10 | Pipe, 1/2 x4 1/2, BLK 8655-073-044 1
11 | Elbow, 1/2 x 90, BLK 8615-104-037 1
12 | Nipple, 1/2 x4 1/2, BLK 8665-073-008 1
13 | Control Assy, Gas (Honeywell) 9857-134-001 1
14 | Manifold, Assy 9381-012-001 1
* | Orifice, Burner-Natural #32 9425-069-009 2
* | Orifice, Burner-LP #50 9425-069-008 2
15 | Bracket, Manifold 9029-175-001 2
16 | Pipe Plug in end of Burner Manifold 8615-104-038 1
* | Screw, 10B x 3/8" 9545-008-006 2
* | Bracket, High Limit Thermostat 9029-192-001 1
17 | Thermostat, Hi-Limit 9576-203-002 1
* | Spacer, Hi-Limit 9538-142-001 2
* | Screw 8B x 3/4" 9545-045-007 2
18 | Cover, Hi-Limit Stat 9074-329-001 1
* | Screw, 10B x 3/8" 9545-008-006 2
19 | Thermostat, Safety Shutoff 9576-207-008 1
20 |Screw, 10B x 3/8" 9545-008-006 2
21 | Cover, Safety Stat 9825-062-001 2
* | Screw, 10AB x 3/8 9545-008-006 3
* | Control, Ignition Fenwall (3 trybox) 9857-182-001 1
* [ Kit, LP Conversion Honeywell 9732-179-001 1
Kit, LP Conversion White Rodgers 9732-102-047

22 | Heat Recirculation Duct, (From Exhaust to Burner 9973-033-001 2
* | Screw, 10B x 3/8" 9545-008-006 8
23 | Shield-Burner Inlet 9550-173-001 1

1

Make-Up air Vent Kit

9732-333-001

Part # 8533-105-001 3/22

Part # 8533-105-001 3/22

syed
J2A1Q zHOS




Kits &
Assemblies

Q.
£3
gh
o9
I o
o
EE
=3
=
[}

0 J

Electrical
Box

Coin
Acceptor

12

Bearing Housing Group

Tumbler Group

Key Description

T-30 SWD

Key Description T-30 SWD QTY
Bearing Housing Complete Assy (Includes bearings | 9803-160-003 1
& Spacer)
1 | Housing, Bearing 9241-161-002 1
* | Spacer, Bearing 9538-139-002 1
2 | Bearing, Ball, Front & Rear 9036-130-001 2
3 | Screw-Wizlock, 3/8-24x3/4 9545-049-002 4
4 | Nut, 3/8-24 8640-400-002 4
5 |[Screw, 3/8-24x1 9545-049-001 2
6 | Nut, 3/8-24 8640-415-002 2

Part # 8533-105-001 3/22

* | Tumbler Assy Complete W/Spider (GALV) 9848-147-001
1 | Tumbler Assy (Galvinized) 9848-146-001 v
* | Tumbler Assy Complete W/Spider (SS & Galv 9848-147-002 3 &

front) 30
1 | Tumbler Assy (Stainless Galvinized front) 9848-146-002 1 ’ ',2,,
2 | Rod, Tumbler 9497-019-003 3
3 | Washer, Special 8641-554-001 3
4 | Shim 9552-013-003 AR
5 | Spider Assy 9568-015-001 1
6 | Nut, Wiz Lock 8640-415-004 3
7 | Spacer-Shaft 9538-164-002 1
8 | Tolerence Ring 9487-234-005 1
9 | Pulley, Driven 9908-049-002 1
10 | Washer -Flat 1/2 8641-581-026 1
11 | LockWasher - IntTooth, 1” 8641-582-016 1
12 | Screw, 1/2-13x1 1/4 9545-017-009 1
* | Belt, Drive 9040-073-009 2

10 12
. 0
I 1 3+{ | &E|[Ht=e
4 4
A 11
T — -

2 3 1 4 5 6 7 8 9

13

Part # 8533-105-001 3/22



Kits &
Assemblies

Description
Wire Harness Overtemperature Switch

T-30 SWD
9627-861-001

QTY

Rear View Photos

*

Switch Assy, Air Flow

9801-095-001

Switch, Air Flow

9539-461-009

Bracket, Switch- Air Flow

9029-174-001

Actuator, Switch

9008-007-001

Pin, Cotter

9451-169-002

Screw 4-40 x 5/8”

9545-020-001

Nut, Special Twin .#4-40

8640-401-001

Shield, Switch

9550-169-003

Screw 10 Bx 1/4”

9545-008-001

Motor, Drive

9376-331-001

X|IN| ¥ | x| |DAR]|W|IN|—

Tumble Capacitor

5191-108-002

*

Start Capacitor

5191-109-002

Plate, Motor Mtg

9452-740-001

Bolt 3/8" - 16 x 3/4”

9545-029-008

Q.
£3
gh
o9
I o
o
EE
=3
=
[}

0 J

*| % |00

Lockwash Spring 3/8

8641-582-003

Screw, Motor Plate to Back Assy. 1/4-20x 2 1/2

9545-018-019

Lockwasher 1/4

86411-582-007

Spacer

9538-163-006

Flat Washer 1/4 x 7/8.

8641-581-017

|||V |WO|O

Rubber Grommet

9209-086-002

Box

Grommet Spacers

9538-166-006

Electrical

Coin

* | Screw, Set 9545-028-013
10 | Back Assy, Blower Hsg 9962-017-002
* | Nut 1/4x20 8640-414-004
* | lock washer 8640-582-007

Acceptor

Clamp-cable,3/4

8654-125-004

Screw-hxhdsltdmach,12abx1/2

9545-048-001

11

SupportAssy, Intermed. Pulley

9991-053-001

12

Bolt, Rd Hd 3/8-16 x 1 1/4

9545-029-010

13

Bolt, 3/8-16 x 1 1/2

9545-029-003

12

Nut Flange Wiziock 3/8" - 16

8640-415-004

Washer, Flat

8641-581-035

14

Arm Assy-Tension, Complete

9861-022-001

Washer, Flat

8641-581-035

RHIRPIRPIWIRLIWIRININININ|PR|RADRR]PDR|PAIPR IR, IPRPRr PO IRIRINPRRPR R

14 Part # 8533-105-001 3/22

Part # 8533-105-001 3/22

syed
J2A1Q zHOS

15



()]
L) -
25 Rear View Photos
£9 | Description T-30 SWD QTY
< Arm Assy-Tension, Complete 9861-022-001 1
Washer, Flat 8641-581-035 1 §
Ring-Retaining 9487-200-003 1 S I
Pulley Assy, Intermediate with bronze flange bear- 9908-039-004 1 & .(ED
ing =
Bearing - Bronze Flange 9036-145-002 1
Spacer-Shaft (See Tumbler Group for Expandrd 9538-164-002 1
View)
Tolerence Ring 9487-234-005 1
Pulley, Driven 9908-049-002 1
2 § Washer -Flat 8641-581-026 1
é’ & LockWasher - IntTooth, 1” 8641-582-016 1
T3 Screw, 1/2-13x1 1/4 9545-017-009 1
,E”g Belt, Drive- Motor 9040-077-001 1
5 2 Belt, Drive- Tumbler 9040-073-009 1
@ Spring, Tension 9534-319-002 1
Chain, Tension 9099-012-002 1
Hook, Tension 9248-,022-002 1
Damper Inside Duct Exhaust 9125-007-002 1
= Pin, Damper Hinge 9451-146-001 1
2 % Nut, Spring 8520-141-000 2
Rl < [screw #108x 12 9545-008-026 3
i Cover Duct Upper 9825-380-001 1
N Base Duct 9047-118-001 1
€ Screw 10ABx 3/8" 9545-008-024 40
S § Impeller, W/Set Screws 9278-040-001 1
< Pulley, Motor 9453-157-001 1
Heat Recirculation Assembly Duct 9973-033-001 1
* | Bracket for Wire Harness Under Burner Housing 9029-173-001 1

17

16 Part # 8533-105-001 3/22 Part # 8533-105-001 3/22



Kits &
Assemblies

Bearing Housing
& Tumbler Group

5
l-x
E
=
Ll

Coin
Acceptor

18

b

Part # 8533-105-001 3/22

Control Assembly Group

Key Description

T-30 SWD

* | Control, Rear 9857-233-001 1
* | Bracket, Terminal Block Power 9029-202-001 1
1 | Strip, Terminal Marker 9558-029-003 1
2 | Terminal-Block, Power, 4 Pole 9897-035-001 1
* | Screw, 10AB x 3/8" 9545-008-024 4
3 | Harness Assembly-Power Main Fork, Upper 9627-859-007 1
4 | Wire Assembly-Ground, GRN/YEL, 7" 8220-137-002 1
* | Lock Washer, Ext tooth #110 8641-582-006 1
* | Screw, 10-32 x 1/2” 9545-008-027 1
5 | Transformer, 208/240/60Hz. 24/120VA 8711-007-002 1
* [ Screw, 10AB x 3/8” 9545-008-024 2
6 | Fuse Holder Assembly 9200-001-002 1
7 | Fuse, 1.5Amp/250V-Fast Acting 8636-018-001 1
8 | Relay, Motor, 30Amp 24VAC 5192-299-002 1
* | Screw, Phillips, 8AB x 1/2” 9545-045-012 2
9 | Terminal Block, Power 9897-026-001 1
* | Screw, Phillips, 8AB x 1/2" 9545-045-012 2
* | Harness-Assembly, Low Voltage, Upper 9627-867-011 1
10 | Ignition Module 9857-182-001 1
* | Screw, 10AB x 3/4" 9545-008-018 2
11 | Wire Assembly, High Voltage 9631-403-009 1
* | Door-Control Box 9108-141-001 1
* | Screw, 10AB x 3/8” 9545-008-024 3
12 | Harness, Main (Internal Box) 9627-863-003 1
* | Harness Main Extention (External Box) 9627-913-003 1
13 | Harness Motor 9627-864-007 1
14 | Control Box Panel Upper 9454-943-001 1
15 | Control Box Panel Lower 9454-697-001 1
* | Control Box Wrapper 9636-216-001 1
* | Wire Red/Black 8” 8220-062-047 1
* | Wire White #11, 14” 8220-062-038 1
* | Wire-Blue/White 5.5” 8220-062-026 1
* | Wire Black/Red #9 9” 8220-146-001 1

Part # 8533-105-001 3/22

Med
19A1d ZHOS

19



[7)]
w - - - -
“kgDoor Switch Group Wiring Diagram
()]
= § Key Description T-30 SWD QTY
3 1 | Door Switches 9539-487-001 2
2 | Bracket-Mounting lint tray switch 9029-303-001 1 SENSOR e v o
3 | Conduit-Wire 6068-051-001 1 — __ﬁﬁ?@am 48757 E
* | Grommet Wire 1/2 i.d. 9029-089-001 1 Uy - -2 1 B N I g
| 3 T N L2 LT S
| L Y] N a0 =
3 I E O E@ E@gt@zt@l O
I : o o o o
| o \Z'GN/YELI'“*“UL e e
© 13 e
I EE i
|
o | #5 RED
£3 |
3G |
25 | o
o0 I s e T T
£t | 4443 @ _
53 I i al )
5 2 | F z 1 #2 BLK A#1 BLK
0 o I 5‘ | [ss oo | |_#2 BLK/WHT
: [ v e 46 ro/w fiz RED;WHT
® g6 oo | | #2 GRY/WHT
: E)Z 8 #8 wr #2 WT
| i ° 3 R
| s e e =
— - I [ s [ @
© o [
-l Hinge Plate Cover | = o — .
] — | e s r el e vty e o | gy
3 Key Description T-30 SWD QTY : oo o | I ERBeRER ) v
T — z o
B 1 | Cover-Hinge, Black 9074-341-002 1 | ERRIE | iR
Ml 2 | Screw-TRHDCR, 10B x 3/8, Black 9545-008-010 2 I ceeBle | ’~ :
o S BEE
s ‘é‘. : sls BB B |
Oy : L] : I___O_m _______ > 0:—: DOOR S #1
< #3 W/R or _E g_
I == : I ZI 3 2 BLU/WHT o I
| Ol [ |kl 33 o1
| e Ll EZ2 L] ol !
2 | S E 8 05 W euw
I 2 TR : §| K1 2
I - I P8 LINT TRAY
| AN ' | RUN RELAY |0\ o] | ol SWITCH_ #1
: f4 BR/BUTTN 45w : | H = BUM@BU/WT
) | o] | =]
I #4 BK/RDI ) — = [Hesmo-s : | pereowr | o]
| | ol |
| TS ro/e JAT] | | ol
| 44 BK/BU —T l I P9 P10 svocto | |
| 3 |z Ig In> | | ° VDC DC GNDHo| |
1 — I g B B B | | .,, g revooto] | SI-EIEI%SR
: : : : i=s X °l | olen
| o
| | MODEL SERIAL 2 GY
| SIS IS, | : JUMPERS - coM oelol | LEFT COIN SW
| FARRARD o m, e
N | P18 | RED/ORG ~
[ ~ — | | ETHERNET ot = 714D G
: < b : | |:|P20 oo | oL #1_RD/BKC]
L__——_ = — _|
| : #6 BLK | SO sw
.- - ___ 2
9506—-826—-001PR WIRING DIAGRAM DCS030N_—-15_C_X- — X

21

20 Part # 8533-105-001 3/22 Part # 8533-105-001 3/22



50Hz Dryer

Parts

>~
wd || ||| || N
o’
S
()]
Ko
£ Al =] e || <
= olo|lo|lo|lo|o o|l-|N
Z SR QN
tT|o|w|m|loa|o ||
o+ o|la|T|ww|a|m o|la|o
= HRNHEEENEE
(O [~ |Oo|h|—|n N )
o NNl |o| oS | s
o|lwo|T|w|o|wn Ol |wn
a|lo|la|a|a|o ala|o
p -
o
= =
o 8
— =%
8 ]
a £
| O o
eull -+
L o [
U@ = B
Q olg < 5
s
3 212l | (5] | |
(%]
<) E 5l | |3
[a) B ()] [&]
A =[5 % =
a5 — £
G] 22|5| |5|e| |5
-+
o) slelg| |8|§ =
£ <18 12585 |2
| =
n c olelL | ool 8 )
[T ] o S| << ol S| a
— ™~ rlnn —|T| <
© 2 EAEIGIEIR AR B <
c oY sla|a|sl=&]|c
Ol ol =|lF<|Z] 8] &l 2|+~
c B2 32 Sl 8ls
3 MNEIEEEREEEHEEEE
- c|lE|c|o|l=| 0|8 Elc| @
D —_ 4+ | O | = = =
o|lm|lo|lg| S| oc|lo|mc|alo
n O|lT ||| ||| T|O|wn
_— y
o Q ¥ |% | % |—|x * | %
O K
X = —X"07GL—="N0OZ£0Sod

"Y3HOIH ¥0 0a wn/0 38

‘'SINIOd IS3L 1v G3¥NSVAN 38 NvO INIFHHNO 3AVI4 “¥ILINWVONOIN 00 V HLIM

QILVNIHOS

01NOHS ONIaV3Y

*1INJYID ONILY3H

¥O4 SINIWNIYIND3Y ANV NOLLVYIHO 40 NOILDIMOS3IA dO04 TVNNVAN SHINMO OL ¥343d ¥
‘033dS Ol dn SI YOLOW N3IHM S3SOTO “O'N—HOLIMS TVONLIYINIO '€

@3SS3¥d NOLLNG 1¥VIS JHL ANV Q3S010 ¥00d 3HL ‘Q3I4SIVS SI
AINNOD NIOD 3JHL N3IHM 3SO0T0 TIIM LOVINOD AVIIY NNY HOLON 2

dd100—9¢8—90G6

' "ININY3L N3IFYINI,T SIO4 3NN INIWILYNO3AY 3INNOILONOS TI3uVddvY, 1 3ND YIUNSSY.S  "XNIYIONVA

13 1IVNO3AVNI INIWINNOILONOS NN ¥3NIVHINI INIANId 39V18Y0 30 S¥N3FH¥3I S3A  "¥IHONVHE3A
S31 3@ INVAV STI4 S3T SNOL Z3LINDILZ ‘SIANVANOD S3A NIILYINI,TIA INFWOW NV "NOINILLY

"ONIDIAY3S Y314V NOLLVYIHO ¥3dOdd AJIM3A "NOILVYIHO SNOYIONVA ANV H3JOYdWI 3SNVD NVO
SHOYY3 ONIMIM  "STOYINOD ONIDIAYAS NIHM NOLLOINNOOSIO OL ¥Olyd S3IMIM TV 138¥1 NOILNYD

dnoup
jduiqed

BuIsnoH
Jauing

dnoup J9quing
BuisnoH buuieag

SOI|qIdSSY

3 SIN

M3IA
Jeay

xog
CeJTRRETE|

"Q3S070 34V SHOOd NIHM G3SOT0 “O'N—SIHOLMS ¥00d °I 9OSNIS dN3L _HH g0d
:S3LON N9/AD |43 TT08LNOD IVONAININID
N HOLIMS ™ 8OLON
uo%mm_\.wm._u ('s 3LON 33S) W_ JAINA
|
| o of=—-04 a9 g %ﬁ_ [IM/%S 0 o/o_|>
[ o1s ol<—+04 LVISONYIHL HOLIMS  LVISOWNIHL AV W
LIAMN=IH "dW3L ¥3A0 .
aNg O [=<—(d37 JOLVIOIANI JILSON9VIA w_m_w_n__a,qn_ SO Am, 310N m_m_mv
mN> M
i S
°I oy | ° P Zi—owo
3asn4d
JTNAONW VSl 1M
NOLLIN®I " "
HOLIMS
N . AVHL INM
™ w/ng o\ 'Y v va/as *TW/09 1 /8 °
AV13Y NNY @
% 00 W/n8 S
AV13d MS _¥ooa g
_m JOLOW NEREI
= M Rk
WOOLES) || (2x| T T=IM
@ [ROTTEy 9 .
I cH <
[ Jas
e AGPZ ] dix “TYNINYIL
© o , ONIONNOYO ¥3IAMA 3IHL OL
2 NE] £ Q3LOANNOO ANV ANNO¥D
m B Hﬂﬂ anNo 03A0Y¥ddY 3000 WORILOT 13
S I¥O07/TYNOILYN V 39
() LSAN ANNOYD TYNYILX3
=
(@) N
0 3 g ¢
o | | °
lw)] me- ¢l __w__ zr ¢l N_._,mmm 2 s # 8 ¥
c 8 |4 AOZL-0LL .
= e | e aNo9 N 21 11
Qd/Im ady/Ma 11 ~
= AO¥Z—802 Mooy b
SLOVINOD

(21 “17) AOYZ—80Z

10}dacoy

ui0)

23

Part # 8533-105-001 3/22

Part # 8533-105-001 3/22

22



Kits &
=T TS

Cabinet

Bearing Housing Burner

& Tumbler Group

Rear

Electrical

24

Group

Housing

3
-z
>

Box

Acceptor

oin Handling Group Electronic

Key Description

Kit, Electronic Coin Acceptor

Part Number

9732-303-004

Qty

Acceptor-Electronic, US/CA

9021-054-001

Harness, Control to Acceptor, Dryer

9627-909-003

Harness, Control to Acceptor, Washerr

9627-909-002

Lable-Wiring, Electronic Acceptor

8502-730-001

Retainer Coin Acceptor, Electronic

9486-155-001

Screw, 4B x 5/8 ss, Torx T-10

9545-053-002

N ORI I I I

Below not included

Harness, Adaptor Electronic to Mechinical switch

9627-901-001

Section 6:
50 Hz Gas Dryer

Part # 8533-105-001 3/22

Part # 8533-105-001 3/22

25



26

-39 T-30 SWD 50 Hz Parts

Key Description Part Number 014
* | Strip, Terminal Marker -39 Models 9558-029-004 1
1 | Transformer 8711-007-002 1
* | Instructions, Transformer Connect 8507-230-003 1
2 | Ignition Control -39 Models 9857-182-001 1
* | Harness-Ignition Control, 9627-867-011 1
3 | Wire Assembly High Voltage 9631-403-009 1
4 | Motor 9376-318-002 1
5 | Pulley, Motor Drive 9453-169-009 1
6 | Harness Motor Extension 9627-864-007 1
* | Wiring Label Schematic/Diagram -39 models 9506-826-001 1
* | Owner’s Manual 8514-286-001 1
* | Lint Drawer Assembly -39 Models 9866-004-001 1

Rear View Photos

Part # 8533-105-001 3/22

Part # 8533-105-001 3/22

syed
J2A1Q zHOS

27



Coin Handling Group Electronic

Key Description Part Number Qty

T-30 SWD -39 Gas Control Parts

Kit, Electronic Coin Acceptor 9732-303-004 1
L. Acceptor-Electronic, 9021-054-001 1
Key DeSCI‘IptIOI‘I Part Number Qty Harness, Control to Acceptor, Dryer (w/o lint door switch) 9627-909-003 1
1 Kit—HoneyweII VRS6 Valve FIange 9732-162-001 1 Harness, Control to Acceptor, Dryer (with lint door switch) 9627-909-005 1
" Orifice, Main Burner #32 9425-069-009 Harness, Control to Acceptor, Washerr 9627-909-002 1
Label-Wiring, Electronic Acceptor 8502-730-001 1
2 | Gas Control Valve 9857-132-004 1 Retainer Coin Acceptor, Electronic 9486-155-001 2
Screw, 4B x 5/8 ss, Torx T-10 9545-053-002 4

Below not included
Harness, Adaptor Electronic to Mechinical switch 9627-901-001 1

29

28 Part # 8533-105-001 3/22 Part # 8533-105-001 3/22



Schematic for Dryer 50hz 230V

iring

W

Notes

50Hz Dryer MOTOR RELAY
Parts CONTACTS
05 “_ﬁ T1 o-BK/RD o
230V 8
1~ L 126w
50HZ o2 I T24
EXTERNAL GROUND MUST
BE A NATIONAL/LOCAL o)
ELECTRICAL CODE APPROVED m
GROUND AND CONNECTED BK >
TO THE DRYER GROUNDING xd,_.v
TERMINAL. o | 240V
4 208v, 2
BK 3 H3 N
N H2) 5
WT—11 xw H1com
BU/WT BK WT _
TUMBLER _
5 DOOR_SW MOTOR =
3 jrmc wr colL
[ RUN RELAY 2
o BU/WT [ RD/WT . RD/BK k@% BU/WT wr
e | W
LINT TRAY YE
SWITCH @
v v IGNITION .+
wT 1.5A MODULE moT
oro-12 > [ mo ™
SEE WIRING DIAGRAM S\p ° BN %
FOR PAYMENT DEVICES Vio
AR W v2g——
Awmm NOTE ,w.v GAS OVER TEMP. DAMPER HI—LIMIT DIAGNOSTIC INDICATOR LED—= O » w_um.D,w;nmvm
M RELAY THERMOSTAT SWITCH THERMOSTAT FC+—={0O s10 BK—7 —1—
M o oM GY/WT | | BK/WT BLK GRY ORG-12 FC——={o © I |
DRIVE | N (SEE NOTE 2) a1
MOTOR SWITCH =
CENTRIFUGAL CONTROLLER| GY/GN NOTES:
PCB HH_Q TEMP. SENSOR 1. DOOR SWITCHES—N.O., CLOSED WHEN DOORS ARE CLOSED.

CAUTION: LABEL ALL WIRES PRIOR TO DISCONNECTION WHEN SERVICING CONTROLS. WIRING ERRORS
CAN CAUSE IMPROPER AND DANGEROUS OPERATION. VERIFY PROPER OPERATION AFTER SERVICING.

ATTENTION. AU MOMENT DEL’ENTRTIEN DES COMMANDES, ETIQUETEZ TOUS LES FILS AVANT DE LES
DEBRANCHER. DES ERREURS DE CABLAGE PEUVENT ENTRAINER UN FONCTIONNEMENT INADEQUAT ET
DANGEREUX. S’ASSURER QUE L’APPAREIL FONCTIONNE ADEQUATEMENT UNE FOIS L'ENTRETIEN TERMINE.

9506—-828—-001PR

SCHEMATIC

2. MOTOR RUN RELAY CONTACT WILL CLOSE WHEN THE COIN COUNT
IS SATISFIED, THE DOOR CLOSED AND THE START BUTTON PRESSED

3. CENTRIFUGAL SWITCH—N.O., CLOSES WHEN MOTOR IS UP TO SPEED.

4. REFER TO OWNER'S MANUAL FOR DESCRIPTION OF OPERATION AND REQUIREMENTS FOR
HEATING CIRCUIT.

5. WITH A DC MICROAMMETER, FLAME CURRENT CAN BE MEASURED AT TEST POINTS.
READING SHOULD BE 0.7uA DC OR HIGHER.

DCSO30N_—39_C_X—

31

Part # 8533-105-001 3/22

Part # 8533-105-001 3/22

30



=
[%2]
uﬂw 5 z
=@ xS x 8= =
[+4 g %13 23 283172
x 2513 i EE Iz
C o] TW qN_ 7 mml,w 2% o3
o = (G [&]
i . #1 8L 25 > 838
N = s 3 giglle
1 s N e P
A e e s _I_III_
V <« _ [cooo __oooo__ozo__
0 | o P & _
™ | 2 |
| o |
N _ £ 1, |
EJ - N
| g 2z g & |
N === _ g a° &g _
x 2 o W W W | ELECTRONIC W " “ u |
= c b5 = @ NN | CONTROLLER & S 2 & _
o
Q JBoo 3 & 5 el ol 3] 2 S _ z g5 |
B ok « S o |o|x| o SwE L 5 3 |
5 B = 7 o e[| ovfey mwm ||||||||||||||||||||||||
. B o, I NN N ENS =1 #2 RED/WHT
= ¢
pr)
Q s e —— gy “ F r———— - — — — ————————— —— —— = — = —— — =
g _ N o o ﬂL [#3 RED
w _ & 2 o ¥ g B & #3 W/R
| 5 RD KKK #6 BLK
D #7 BLK #7 BIK e | #3 ORG
— | e
3 BLU
i _ 3 3
= @
.o_ | .ﬂ@l_ #3 Vio g P ©
wl #6 RED/WHT = 3 g =TS
3 2] mj
wi 3 el J a
m 53 ‘..wm_ 2 2av [ .
3 °
] %5 IGNITION CONTROL s osel
© it O o DO | e |
e i .@ “Fh&sﬁ #6 wr [ By [ARNt
o) _ 4 BLK/RED .Tlm WHT—11 _W R1 5] 24V
(] B @H GND *u<_oj_ 71171 %
— R = o S1 v2 V1 TH #o roWll | RD/BK S | com oo WHT=11
a R=r== o= 100 || e
| .0 = _ =
[ ° NI o
g | #5 YEL | X x WM
[ o [o] & #5 BRN < < K
_ 3 45 BIK #5 WHT s s R
-n | 230V (1, N) #5 RED
— | #4 BLK/RED
W | #4 BLK/RED
_ #4 BLK/BLU
#4 BLK/BLU
I o)

9506—-828—001PR  WIRING DIAGRAM  DCSO30N_—-39_C_X—_____—-__X

Part # 8533-105-001 3/22

32



	Section 5: Dryer Parts Data SWD 
	Dryer Kits, Assemblies, & Common Parts
	Dryer Cabinet Group 
	Dryer Back Panels and Guards
	Air Flow Switch Assembly
	Dryer Burner Housing Group 
	Dryer Bearing Housing Group
	Dryer Rear View Photos
	Dryer Control Assembly Group
	Dryer Door Switch Group
	Coin Handling Group
	Section 6: 50 Hz Gas Dryer

	Dryer Tumbler Group


	Parts Data  3: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 

	50Hz Parts  3: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 

	Kits, Assemblies, & Common Parts 41: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 

	Cabinet & Front Panel Group 41: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 

	Rear View 41: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 

	Cylinder, Seals, & Bearings 41: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 

	Water Inlet & Rear Channel 41: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 

	Electrical Components 41: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 

	Wiring Harnesses 42: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 



